

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-08-15 17:11:15

Date of Next Testing: 2029-08-14 17:11:15

Product Name: **Co-processed MCC & CMC-Na**

CAS Number:

Specifications & Purity:

Lot #: H2613024

SKU #: **P1373788**

Version: **2**

Analysis #: **759974**

Storage Temperature: Protected from light, Room temperature

Parameter	Limit Values	Result
Drying loss	0-8 (%)	4.10000 %
Residue on Ignition	0-5 (%)	1.06000 %
pH	6.0-8.0	6.70000
Viscosity(2.6%)	2400-5600 (mPa·S)	3240.00000 mPa·S
Heavy metals	0-10 (ppm)	0.00032 ppm
Carboxymethyl Cellulose Sodium(CMC)	11.3-18.8 (%)	12.36000 %
Appearance(white to off-white powder)	Pass	Pass



John Su
QA & QC Manager